Spare Parts — Duratrac FB - Air suspension.

www.yorktransport.com




YORIK

SIMPLY MILES AHEAD

\

TMPORTANT’ N

Use only ‘YORK’ supplied or approved components.
Failure to do so could cause a dangerous condition and

may void the ‘Warranty’
A

J




SIMPLY MILES AHEAD

ltem

Part No.

1

W N

OCoo~NOO M

11

12
13
14
15
16

17

18
19
20
21
22
23

24

61610414/1/01
61610414/1/02
61610414/2/01
61610414/2/02
61610414/3/01
61610414/3/02
61610414/4/4/01
61610414/4/4/02
61506247
49CLNM30
49LNM30
61506470/30
61792123
61792120
61610478
61610477
61610442/BOGE
61610442/KONI
49HBM24300280
49HBM24300100
49HBM24300300
49HBM24300100
61610457/01
61610458
61506250
49LNM24
61610400/01
61610400/02
61610404/01
61610404/02
61610156
61610197/07
61610197/06
49LNT3/4UNF
49LNT1/2UNC
61610443
49HB1/2UNC1.50
495W1/2
61610481/01
61610481/02
61610464
61SB610477

Description

Front suspension hanger LH 260/380
Front suspension hanger RH 260/380
Front suspension hanger LH 300/420
Front suspension hanger RH 300/420
Front suspension hanger LH 340/360
Front suspension hanger RH 340/360
Front suspension hanger LH 240/360
Front suspension hanger RH 240/360
Pivot bolt M30 x 190

Nyloc nut M30

Cone lock nut M30

Flat washer M30

Inner washer

Cam ring

Thrust (wear) plate

Pivot bush

Shock absorber (Boge)

Shock absorber (Koni)

Shock absorber bolt M24 x 280 CL10.9
Shock absorber bolt M24 x 100 CL10.9 (old style)
Shock absorber bolt M24 x 300 CL10.9
Shock absorber bolt M24 x 100 CL10.9 (old style)
Restraint strap - black

Restraint strap retaining bracket
Washer M24 H/D

Nyloc nut M24

Beam assy underslung LH

Beam assy underslung RH

Beam assy overslung LH

Beam assy overslung RH

Air bag top plate 260/360/380

Air bag top plate 340/460

Air bag top plate 300/420

Nyloc nut 3/4" UNF

Nyloc nut 1/2" UNC

Airbag (sealed)

Hex bolt 1/2" UNC x 1.50"

Spring washer 1/2”

Eye bush sleeve - Boge shock absorber
Eye bush rubber - Boge shock absorber
Eye bush assy - Koni shock absorber
Pivot Bush repair kit includes:

1 x Pivot bush

2 x Thrustwashers

2 x H/D washers M30

1 x Pivot bolt M30x190

1 x Nyloc nut M30




